
* Corresponding author.

1944-3994/1944-3986 © 2022 The Author(s). Published by Desalination Publications.
This is an Open Access article. Non-commercial re-use, distribution, and reproduction in any medium, provided the original 
work is properly attributed, cited, and is not altered, transformed, or built upon in any way, is permitted. The moral rights of 
the named author(s) have been asserted.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2022.28280

252 (2022) 1–17
March 

A review of harmful algal blooms (HABs) and their potential impacts 
on desalination facilities

Ghazay F. Alotaibia,*, Rashed S. Alasmarib, Abdullah N. Alzowaidc

aSaline Water Desalination Technologies Research Institute, P.O. 8328 Al-Jubail 31951, Saudi Arabia, email: DAlotaibi@swcc.gov.sa 
[...]
processes are installed to improve the quality of raw 
seawater before entering a SWRO system [40]. There are 
different types of pretreatment processes for SWRO; pri-
mary pretreatment, consisting of coagulation and floccu-
lation in combination with a clarification process, such 
as sedimentation or dissolved air flotation (DAF); and 
secondary pretreatment, involving the filtration sys-
tem [8,9]. Algal bloom-impacted seawater can influence 
operational problems in SWRO compared to thermal 
technology, reducing the normalized flux and raising 
the feed channel pressure drop, leading to a substantial 

Fig. 7. Anthropogenic and environmental impacts on harmful algal blooms development and their potential influences 
on desalination facilities.



G.F. Alotaibi et al. / Desalination and Water Treatment 252 (2022) 1–178

loss in permeability. Therefore, an appropriate selec-
tion of pretreatment, during algal blooms, is required to 
improve raw water quality in order to reduce damage to 
downstream processes and membrane fouling potential.

7. Strategies for prevention, control and mitigation of 
harmful algal blooms

During an algal bloom event, harmful marine algal 
blooms (HABs) can have a negative impact on the seawater 
desalination plants’ operation [41]. They usually occur sud-
denly and without an early warning. Therefore, many tech-
nologies and strategies can be used to deal with and combat 
an invasive or harmful species in desalination facilities.

7.1. Detection and monitoring technologies

7.1.1. Nitrogen and Chlorophyll-a analyzers

The extreme rise in nutrients, such as nitrogen can pro-
mote and support the growth of algae causing excessive algae 
blooms. However, Chlorophyll-a, the primary pigment, can 
be found in all organisms that perform photosynthesis [42]. 
Therefore, a nitrogen analyzer can be applied to monitor 
the limiting nutrient concentrations in a water supply; thus, 
allowing engineers and operators to determine whether 
changes in detected nutrient levels may impact HABs devel-
opment; whereas Chlorophyll-a analyzers, which detect 
light-capturing pigments being in photosynthetic organisms, 
can be applied to provide operators with advance warning 
of HABs events and enable them to improve desalination 
pretreatment schemes effectively in response [7].

7.1.2. Remote sensing technology

Satellite remote sensing is one of the most import-
ant techniques in the detection and tracking of algal 
blooms. Such a technology can be used to detect and track 
Chlorophyll-a as a general indicator of harmful algal 
blooms. Moderate Resolution Imaging Spectroradiometer 
(MODIS), the instrument aboard the NASA’s Terra and 
Aqua satellites, is a satellite-based observation system that 
can image the entire planetary surface every one or two 
days, obtaining data in 36 spectral bands with wavelengths 
ranging from 0.4 to 14.385  μm; however, the red tide can 
be clearly captured using this system [43,44]. Ocean color 
sensors on such satellites are a valuable tool for taking mea-
surements of the marine biosphere, covering large areas, 
and allowing a synoptic scene to be obtained regularly 
(daily revisits) [5]. During the red tides event from August 
2008 to May 2009, NASA’s MODIS pictures were used eas-
ily to detect and monitor Chlorophyll-a over a large area 
of the Arabian Gulf [1]. In the Gulf of Mexico, satellite 
remote sensing is used operationally to detect HABs and 
with simple transport models, predictions are issued of 
coming landfall or exposure [22]. Zhao and Ghedira [45] 
have shown the benefit of combing satellite observations 
and numerical models for studying red tide outbreaks and 
dynamics in the Arabian Gulf. The satellite information has 
also proved to be very useful for the early detection of the 
2008 red tide in the Gulf of Oman and the Persian Gulf, sug-
gesting that algorithms require improvement to accurately 

estimate chlorophyll-a in highly turbid water and red tide 
areas [46]. In the same vein, Churman and Henthorne [7] 
have also stated that satellite imaging technologies data 
should be cross-referenced with ground data for accuracy 
when possible. Therefore, such a system can help operators 
in desalination facilities plan for potential HAB events.

7.2. Desalination intake systems

The intake structures can be used to supply seawater 
feed to desalination plants and can provide promising pro-
tection to desalination facilities. In the desalination indus-
try, it is more important to have a reliable intake system that 
can provide adequate quantities of good quality feedwater 
while minimizing the associated environmental impacts. 
Such a system that serves as part of the pretreatment sys-
tem can help with environmental impacts mitigation, 
chemical use and operating costs of the desalination facil-
ity. In general, there are two main types of intake systems; 
direct and indirect intake systems (Fig. 8).

7.2.1. Direct (open water) intake system

This kind of system, known as open-ocean or shoreline 
intake, is the most commonly used intake type for SWRO 
desalination plants. The construction of this system can be 
along the shoreline, commonly used for power plant cool-
ing water, or offshore (submerged), which connects the 
intake structure to a pipeline [47]. However, the raw sea-
water quality of the open-ocean intake is changeable based 
on the seawater quality differences around the intake point. 
The direct system can also be classified into either surface 
or deep-water intakes based on the intake pipeline depth. 
In surface intake systems, seawater is usually extracted 
from shallow water depths (1–6  m). The extracted feed-
water at this depth has lesser quality due to the presence 
of organic content, suspended solids, and photosynthetic 
microbes. In deep-water intake, the seawater is obtained 
at depths of more than 35 m; thus, such water is generally 
of higher quality [48]. In general, an offshore intake ter-
minal that extends farther and deeper into the ocean may 
help to avoid regions in which biomass may accumulate, 
as well as the seawater’s photic zone, where HAB organ-
isms tend to grow [7]. However, further protection at the 
pipe terminal of open-ocean intake is needed to minimize 
impingement and entrainment of marine life [49].

7.2.2. Indirect (subsurface) intake system

Subsurface intake systems are designed based on the 
riverbank filtration concept which has been used widely 
for the freshwater treatment of rivers in Europe and to 
some extent in the United States for over a century [50]. 
Typically, the extracted raw seawater through such systems 
has better quality and the complexity of the pretreatment 
process can also be significantly reduced. Natural filter-
ing through subsurface intake systems can provide good 
treatment for feedwater before entering the desalination 
plant [51]. However, environmental impacts are expected 
to decrease as no entrainment and impingement can 
occur using this type of intake.



9G.F. Alotaibi et al. / Desalination and Water Treatment 252 (2022) 1–17

Subsurface intake systems can be classified into wells 
and galleries; however, wells can be subdivided into ver-
tical wells, Ranney/collector wells, angle (slant) wells, 
horizontal wells while galleries are subdivided into beach 
galleries and seabed filters/galleries (Figs. 9 and 10) [52]. 
Subsurface intakes are favorable in coastal and nearshore 
areas where the geological structure contains permeable 
rocks and a sufficient thickness of gravel and porous sand 
deposits underneath the coastal region. Such systems are 
employed in many parts of the world to supply feed to a 
relatively large number of desalination facilities, including 
Malta, Mallorca, Mexico, South America, Canary Islands, 
UAE, Kuwait and Caribbean Islands [53]. However, they 
can benefit from natural filtration and underground 
detention to diminish HAB organisms and their meta-
bolic by-products accessing a seawater desalination facility 
[7,54]. The raw water produced from such systems ordi-
narily has lower concentrations of suspended solids, algae, 
bacteria, and NOM compared to raw seawater; thus, has a 
lower fouling potential [55]. As shown in Table 5, subsur-
face intakes are effective in removing algae, biopolymer 
and TEPs from different marine resources.

It is known that the capacity and performance of sub-
surface intake are highly dependent on the local hydrolog-
ical and geological conditions at the intake site; however, 
well location and type are also essential to ensure a suffi-
cient yield and the quality of the feed water quality. A study 
by Dehwah and Missimer [56] has shown that the geologi-
cal characteristics of the offshore ocean bottom were found 
to be favorable for the development of seabed gallery sys-
tems, but the shoreline geology was not adequate for the 
development of beach gallery intakes. Such a system can be 
used to supply feed water for large-scale SWRO plants but 
the capital cost is higher since construction is performed 

offshore. Fukuoka seawater RO plant in Japan is the only 
large desalination plant that uses a seabed intake sys-
tem with an intake capacity of 103,000 m3/d [57]. Vertical 
wells, the most commonly used type of well system, are 
different from horizontal wells which are drilled from 
shoreline towards the seabed using the horizontal direc-
tional drilling method (Table 4). However, the flow path 
length from the sea to the wells and the hydraulic retention 
time might have more impact on the removal efficiency 
than geological site. Dehwah et al. [58] have shown that 
raw water quality, extracted from ten individual vertical 
beach wells along the Red Sea shoreline of Saudi Arabia, 
was highly improved compared with the raw seawater 
source as the wells aquifer matrix has removed 100% of 
algae concentrations and reduced the number of bacteria 
significantly.

7.3. Intake screens

In desalination facilities, screens, consider the first tier 
of pretreatment for both thermal and membrane desalina-
tion facilities, are used to prevent coarse objects, debris and 
large-diameter total suspended solids (TSS) from enter-
ing the intake pipelines. Open ocean intakes are generally 
equipped with coarse bar screens to prevent the marine 
organisms from entering the desalination plant followed 
by smaller-size (fine) screens to prevent debris from inter-
fering with the downstream desalination plant treatment 
processes. Blooming species are usually in a size range 
(10–50 µ m) and can easily pass through inlet screens and 
enter water desalination facilities [1]. Besides, microalgae, 
phytoplankton, cyanobacteria, and other organisms that 
feed on them may pose an impingement risk to desalina-
tion facilities by blocking or fouling the screen itself during 

Fig. 8. Classification of intake systems.



G.F. Alotaibi et al. / Desalination and Water Treatment 252 (2022) 1–1710

HAB events [7]. Accordingly, proper screen selection and 
sizing, especially in regions prone to HABs, will assure that 
there is sufficient flow capacity during a bloom event.

7.4. Dissolved air flotation

DAF system is a clarification process used to remove 
particles prior to conventional media filtration or micro-
filtration (MF)/ultrafiltration (UF) system. Low-density 
particles that can float, such as algal cells, oil and grease, 
which are not efficiently removed by sedimentation or fil-
tration, can be separated using DAF pretreatment. Such a 
technology that precedes media filtration is proposed as the 
most effective technique to overcome the problems asso-
ciated with algal blooms (reduce algal cell concentrations 
to a large extent; thus protecting media filters from rapid 
clogging, reduced capacity, and breakthrough) and may 
incorporate into facility designs as a preventative mainte-
nance measure. Unlike sedimentation, DAF is more effi-
cient in removing low-density particles from water; thus a 

proper treatment method for algal bloom-impacted waters 
(Table 5). The system is usually used in desalination plants 
that are prone to algal bloom events. Removal is achieved 
by mixing the feedwater with water that has been satu-
rated with air under pressure and then releasing the air at 
atmospheric pressure inside a flotation tank. Upon releas-
ing the pressurized water, a great number of micro-bubbles 
are formed and adhere to coagulated flocs and suspended 
matter making them float to the surface (Fig. 11).

In late 2008, a severe persistent red tide incident 
occurred along the UAE coast. Throughout the HAB, many 
desalination facilities were forced to shutdown, including 
Fujairah Fresh Water Company plant in Fujairah port, Al 
Ghalilah SWRO plant, Khor Fakkan SWRO plant, Sharjah 
Electricity and Water Authority’s (SEWA), the Federal 
Electricity and Water Authority’s (FEWA) and Abu Dhabi 
Water and Electricity Authority’s (ADWEA) Fujairah 1 
facility; however, a pilot facility equipped with advanced 
DAF technology continued to function efficiently at the 
Fujairah 2 facility, which was under construction nearby [7]. 

Table 4
Selected desalination plants with vertical wells as intake

Desalination plant Location Capacity (m3/d)

Sur Oman 160,000
Alicate (two facilities) Spain 130,000
Tordera Blanes Spain 128,000
Pembroke Malta 120,000
Bajo Almanzora, Almeria Spain 120,000
Bay of Palma Mallorca Spain 89,600
WEB Aruba Aruba 80,000
Lanzarote IV Spain 60,000
Sureste Canary Islands Spain 60,000
Blue Hills Bahamas 54,600
Santa Cruz de Tenerife Spain 50,000
Ghar Lapsi Malta 45,000
Ċirkewwa Malta 42,000
CR Aguilas, Murcia Spain 41,600
SAWACO Saudi Arabia 31,250
Dahab Egypt 25,000
Turks and Caicos Water Company Providenciales, Turks and Caicos Islands 23,260
Windsor Field Bahamas 20,000
North Side Water Works Grand Cayman 18,000
Ibiza Spain 15,000
North Sound Grand Cayman 12,000
Red Gate Grand Cayman 10,000
Abel Castillo Grand Cayman 9,000
Al-Birk Saudi Arabia 5,100–8,700
Lower Valley Grand Cayman 8,000
West Bay Grand Cayman 7,000
Britannia Britannia 5,400
Bar Bay Tortola, B.V.I. 5,400
Morro Bay California, USA 4,500
Ambergris Caye Belize 3,600

Information based on Missimer et al. [52].



11G.F. Alotaibi et al. / Desalination and Water Treatment 252 (2022) 1–17

Following the commissioning of the Fujairah 2 plant, the 
advanced DAF system maintained production again during 
another severe red tide in 2011, which similar to the 2008 
HAB event, caused many adjacent facilities to shutdown. 
In Kuwait, the combined DAF and UF pretreatment in the 
Al-Shuwaikh desalination plant helped to provide high raw 
water quality as SDI < 2.5 during good seawater conditions 
and SDI < 3.5 for deteriorated seawater conditions during 
the algal bloom [1].

7.5. Membrane filtration

Over the last decade, membrane filtration technology, 
including microfiltration (MF) and ultrafiltration (UF) has 
been examined and used at pilot and commercial scales 

as pretreatment for SWRO. They have many advantages 
over conventional methods, namely, lower footprint, con-
sistent high permeate quality (in terms of SDI), higher 
retention of large molecular weight organics, lower over-
all chemical consumption and it efficiently removes TSS 
from seawater and thus protects the desalination facili-
ties; however, it has been proven effective during HAB 
events (Table 5) [8,9]. Besides, the systems can eliminate 
the intracellular metabolites by size exclusion of the HAB 
cells and subsequent intracellular toxin removal [35]. At 
the Shuwaikh Seawater reverse osmosis (SWRO) desali-
nation plant, the pretreatment configuration with a combi-
nation of dissolved air filtration (DAF) device and ultrafil-
tration (UF) membrane modules have proven to function 
adequately during the red tide event in 2012 [59]. Guastalli 

Fig. 9. Wells configurations: (A) vertical wells, (B) horizontal wells, (C) Ranney/collector wells, and (D) angle (slant) wells.

Fig. 10. Galleries configurations: (A) beach galleries and (B) seabed filters/galleries.